Section: 10

Washer Parts

137

Part # 8533-102-001 8/21



138

SWD Accessories T-750

Key Description Part Number Qty
= Hose, Water Supply 5/8” 1.D. x 48" 9990-027-013 2
* Washer, Inlet Hose (furnished) 8641-242-000 2
& Strainer, Inlet Hose (furnished) 9565-003-001 1
* Sealing compound 8538-151-002 1
& TORX#20 8545-051-002 1
* Flow Restrictors (in dispenser ) 9475-002-003 3
& Battery 3V Lithium (used on Control PCB) 8612-001-001 1
* OPL Bearing & Seal Kit 9732-219-007 1
& Mode Light Support 9635-022-001 1

Wiring Harnesses Parts

Key Description Part Number Qty
1 Add Bleach Light, (Wiring Harness included) 9794-001-001 1
2 Wiring Harness, Door Lock P15/P4 9627-816-003 1
3 Wiring Harness, Optional Relay Board (Soap Injection) 9627-835-001 1
* Wiring Harness, Optional Relay Board to Soap Injection terminal block 9627-799-001 1
4 Wiring Harness, Drain,Thermo,Door Gear Motor P17 9627-820-002 1
5 Data Cable 9806-015-002 1
6 Wiring Harness P20/P21 9627-818-002 1
7 Wiring Harness P8/P16 9627-819-001 1
8 Wiring Harness Water Valve/P19 9627-795-004 1
9 Wiring Harness LED PCB 9627-821-001 1
& Wire Yellow Jumper (water valve) 8220-123-001 1
* Harness Power Terminal Block 9627-747-003 1
10 Harness-Extention, Transformer 9627-826-001 1
12 Harness-P5/Pressure Switch 9627-807-002 1
ks Circuit Breaker 7 AMP 5198-211-002 1
* Wiring label-schematic 9506-800-001 1

Part # 8533-102-001 8/21



10

139

Part # 8533-102-001 8/21




WNS 750 Rear View Access Parts Group

Part #

Key Description Part Number 014
1 Drive Motor, 3 Phase (Inverter duty) 9376-329-001 1
2 Rod, Motor Mtg 9497-222-004 1
3 Motor Bushing (Rubber) 9053-082-001 2
* | Clamp-Worm, 316SS, 1.5" 8654-117-019 2
4 Spring, Belt Tension 9534-151-000 1
* Chain, Belt Tension 9099-012-003 1
& Bolt, Eye (1/4"-20x21/2") 9545-055-001 1
* Nut, 1/4 Elastic Stop 8640-414-003 1
& Pulley, Motor 9453-179-001 1
* Bushing-split taper 9053-077-001 2
oS Screw-Motor pulley 1/4 20x1 9545-018-024 1
5 Pulley, Driven 9453-173-002 1
& Screw 5/8-11x2" 9545-060-004 1
* Lockwasher 5/8" 8641-582-018 1
* | Washer, Flat 5/8x2 1/4” 8641-581-032 2
6 Drive Belt 9040-076-008 2
7 Channel, Rear 9081-180-001 1
* Screw 9545-008-026 4
& Nut, Spring 8640-399-007 4
* Hose, Overflow to drain 9242-449-003 1
& Clamp, Hose overflow to drain 8654-117-018 2

Hose, Overflow Vent Top 9242-463-005 1

Clamp, Hose Vent 8654-117-008 1
9 Vacuum Breaker ALL 9610-001-001 1
10 | Bracket, Vacuum Breaker 9029-275-001 1
* Vacuum Breaker Cap (Red) 0935-135-002 *
11 | Screw, 12B x 1/2 9545-008-026 2
12 | Screw, 10ABX x 1/2 9545-048-001 2
& Plastic Plug 7/8” Electrical Connection 9456-041-006 1
13 | Panel Assy., Back 9454-928-001 1
& Screw Panel Mtg.#10Bx1/2" 9545-008-026 11
* Screw Panel Mtg.#1/4Bx3/4" 9545-030-002 3
& Nut, Spring 8640-399-004 8
14 | Hose, Pressure Switch 9242-175-008 1
& Clamp, Pressure Switch Hose 8654-117-015 1
* Anchor-wire tie 9004-007-001 1
s Strap-tie adjustable 9544-040-001 1
15 | VFD Delta “E” drive 208-240 volt 9375-028-025 1
* | VFD Cooling Fan 9189-013-001 1
16 | Braking resistors (160 ohm) 9483-004-003 2
17 | Bracket assembly (drive mounting) 9985-119-002 1
* | VFD, MS300, V4 9375-036-019 1
& VFD Cooling Fan 9189-016-001 1
* Data Cable, MS300, V4 9806-026-003 1

140 Part # 8533-102-001 8/21




15 17

141

Part # 8533-102-001 8/21



142 Part # 8533-102-001 8/21



Cabinet and Front Panel Group

Description

Panel, Right Side-Painted

Part Number (014

9989-574-002

Panel, Left Side - Painted

9989-575-002

Strap assy-studs

Strap assy-studs

9966-019-001

Shim-Side Panels

1
1
9966-017-001 2
2
2

9552-046-001

Nut-hex 1/4-20unc,2b

8640-414-006 10

Panel Assy, Front

9989-579-001

*

Trim Edge Protector

9578-092-005

1
1
9051-055-001 1
6
6

3 Bumper Loading Door
4 Screw, 10bx1 3/4 9545-008-014
* | Washer Finish 8641-585-001
* | Nut, Spring-To Front Panel 8640-442-001 10
5 | Label, Door Opening, Black 8502-757-001 1
6 | Label, Risk of Injury, Black 8502-759-001 1
7 | Nameplate Decal, Control Panel, Black 9412-234-001 1
8 Button, Push Control, Black 9035-062-003 1
10 | Panel Top, Front, Painted 9989-576-002 1
* | Screw, Hex, #10B x 1/2 9545-008-026 12
& Cover Top Rear 9074-367-001
* Screw, Hex, #10B x 1/2 9545-008-026 4
11 | Lock-Run/program w/harness 8650-027-001
12 | Soap Dispenser Assembly, Complete (Does not include lid) 9807-087-001 1
* | Soap Box mounting Gasket 9206-425-001 1
13 | Lid Assembly soap box 9987-104-001 1
o Lid screws #10-32x1/2 SS 9545-012-017 2
* | Nut Hex Elasticstop #10-32 SS 8640-413-006 6
kS Bracket Soap box mounting 9029-122-002 1
* | Softener siphon tube (plastic) 9574-252-002 1
* | Flow restictors 9475-002-003 3
14 | Label, Dispenser Instructions, Black 8502-756-001 1
15 | Door, Lower Service 9108-137-001 1
16 | Handle, Lower Service Door 9244-086-003 1
17 | Screw, 10bx 1 3/4 9545-008-014 4
6

Washer Finish

8641-585-001

Part # 8533-102-001 8/21

143



144

Cylinder, Seals & Bearings Part # by Model

Tub Front

9974-011-002

Gasket, Tub Front

9206-421-002

Ring Assy, Tub Mtg-Front Clamp

9950-055-001

Bolt, Top Front Ring 3/8"-16 x 3"

9545-029-009

Key Description T-750 QTY
1 | Bearings and Seal Kit 9732-219-007 1
* | Housing, Bearing- Assembly (items #2-#6) 9803-187-001 1
2 | Housing, Bearing 9241-181-004 1
3 | Bearing, (Small) 9036-159-006 1
4 | Bearing, Front (Large) 9036-159-005 1
5 | Spacer, Bearing 9538-170-001 1
6 | Ring, Bearing Retainer 9487-238-004 1
8 | Seal, Small V85A 9532-140-007 1
9 | Seal, Large V140A 9532-140-008 1
10 | Ring, Seal Mounting 9950-052-001 1
11 | Tub Back Mating Ring 9487-261-004 1

11G | Mating Ring Guard Shield 9487-266-001 1
12 | Bolt, Tub End of Bearing Housing (7/16-14x1), Bolt from inside Tub 9545-059-004 6
13 | Washer, Flat 8641-581-034 6
14 | Screw-Hex Cap, 3/4™-10 x 3" (Bearing Housing to Frame) 9545-057-002 6
15 | Washers Spherical 3/4 (Male half) (Bearing Housing to Frame) 8641-588-001 6
16 | Washers Spherical 3/4 (Female half) (Bearing Housing to Frame) 8641-588-002 6
17 | Nut 3/4"-10 (Bearing Housing to Frame) 8640-418-003 6
18 | Pulley, Driven 9453-173-002 1
* | Tolerance Ring 9487-234-004 1
* | Screw, 5/8"-11 x 2" 9545-060-004 1
19 | Washer-Flat .675x2-1/2x1/4 8641-581-032 1
20 | Lockwasher-Exttooth, 5/8 8641-582-018 1
21 | Bolt, 5/8-11x1 1/2 9545-060-004 1
22 | Tub & Cylinder Assy 9869-036-001 1
23 | Cylinder Assy 9848-136-002 1

1
1
1
1
1

Nut 3/8™-16

8640-415-001

Part # 8533-102-001 8/21




14,15,16,17

145

Part # 8533-102-001 8/21



146

Door Lock Assembly (continued)

Key Description

Part Number

Qty

33 | Lock Assy, Complete (#1-22)(includes #1 thru #22) 9885-031-001 1
1 Plate Assy, Door Lock 9982-346-001 1
2 | Washer, Flat 8641-581-030 1
3 Actuator, Latching Switch 9008-005-001 1
4 Pawl, Locking 9732-346-002 1
5 Washer, Spring 8641-569-003 1
6 Ring, Retaining 9487-200-004 1
7 Bracket Switch 9029-163-001 1
8 Nut, Hex 10-32 UNF 8640-413-002 2
9 Spring, Actuating 9534-364-002 1
10 | Screw, Hx. 10-32 x 1” 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 2
12 | Spring, Return 9534-364-001 2
13 | Pin, Guide 9451-193-001 1
14 | Ring, Retaining 9487-200-005 1
15 | Washer 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 1
17 | Shield, Switch 9550-169-003 3
18 | Screw 4-40 x 5/8” 9545-020-001 2
18 | Nut, Twin 4-40 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 1
21 | Screw 4-40 x 1 1/8” 9545-020-003 2
21 | Nut, Twin 4-40 8640-401-001 1
& Spacer Sensor 9538-182-001 &
* Shim, Door Lock, Thin 9552-037-001 AR
& Screw, Lock mtg 1/4"-20 x 3/4" 9545-018-014 3
* Lockwasher 1/4” Ext tooth 8641-582-007

33

Part # 8533-102-001 8/21




Gear Motor Door Lock Assembly

Key Description T-750 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-017-002 1
1 | Bracket Assy, Slide Lock Actuator 9985-199-001 1
2 | Bracket Assy, Slide - Unlock 9985-196-001 1
3 | Bracket Slide Lock 9029-278-001 1
4 Spacer, Plastic 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 24v 9586-001-003 2
7 | Spring - Extension 9534-350-001 1
8 | Motor & Gear Assembly 24v 9914-137-014 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 4
11 | Screw hxwshdsl, 10-24 - 1.25f, ctd 9545-046-007 4
* Rod, Door Lock 9497-231-001 1
* | Harness, Door Lock/Drain, P17 9627-816-003 1

Part # 8533-102-001 8/21

147



148

Large Door & Hinge Group

Key Description T-750 QTY
1 Door Hinge Assembly (mounts to tub front) 9955-031-001 1
& Door Assembly Complete 9960-310-001 1
2 Door Ring 180 degree large hinge 9487-275-001 1
3 Door Gasket 9206-431-001 1
4 Door Glass Window 9635-020-001 1
i Red Wire (Door Close Switch) 8220-063-028 1
* Black Wire (Door Close Switch) 8220-063-029 1
5 Switch, Door Hinge Close (Plunger) 9539-492-001 1
6 Top Door Hinge Leaf 9845-006-001 1
7 Bottom Door Hinge Leaf 9845-007-001 1
8 Thrd Form Screw, Door Mtg 5/16" x 5/8" 9545-056-002 4
9 Screw, Loading Door Hinge Mtg 9545-014-009 3

(5/16" x3/4" ss)
9 Lock Washer, exttooth 5/16 8641-582-009 3
Shim Large door 9552-043-001 1
* Gusset side panel RH 9210-128-003 1
& Gusset side panel LH 9210-128-002 1

Part # 8533-102-001 8/21




Key Description T-750 QTY
* Shaft Assembly-Loading Door (11-14) 9913-136-001 1
11 Shaft, Door Locking 9537-195-002 1
12 Cam, Locking 9095-051-001 1
13 Pin, Groove (1 1/4) 9451-181-005 1
14 Pin, Groove (3/4) 9451-181-004 1
15 Spring, Lock Cam 9534-360-002 1
16 Handle, Door 9244-091-001 1
17 Pin, Door Handle (groove) 9451-181-005 1
5 6 8
13
14
17

16

Part # 8533-102-001 8/21

149



150

Drain Valve Group Part # by Model

Key Description Part Number Qty
1 Valve, Drain (includes #2 thru #11 9379-202-002 1
2 Body, Valve (w/ball) 9064-072-001 1
3 Motor & Gear Train (complete) 9914-137-022 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 | Screw 9545-054-001 1
8 | Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
12 | Kit - Seal Replacement 9732-327-001 1

Part # 8533-102-001 8/21




Water Inlet Valve Breakdown

2

Key Description Part Number QTY
* Valve, Water Inlet (includes 1 thru 6) - Invensys 9379-183-013 2
1 Screen, Inlet end of valve 9555-056-001 2
2 Coil Assy., 24 V Invensys 9089-017-004 2
3 Diaphragm Invensys (EPDM) 9118-049-003 2
4 Guide, Solenoid Invensys 9211-021-002 2
5 Armature Invensys 9015-008-001 2
6 Spring, Armature Invensys 9534-298-001 2

Part # 8533-102-001 8/21

151



152

Chassis and Drain Part # by Model

Key  Description T-750 QTY
1 Base Assy,Frame 9945-144-002 1
2 Outer Tub Assy 9930-171-001 1
* Tub & Cylinder Assy 9869-036-001 1
3 Tub Front 9974-011-002 1
* Gasket, Tub Front 9206-421-002 1
4 Ring Assy, Tub Mtg-Front Clamp 9950-055-001 1
5 Bolt, Top Front Ring 3/8"-16 x 3" 9545-029-009 1
6 Nut 3/8"-16 8640-415-001 1
7 Bolt, 1/2" -13 x 2" (Tub Mounting to Frame) 9545-017-013 2
8 Nut, Wizloc 1/2" x 13 8640-417-005 2
9 Washer, Flat 1/2” 8641-581-026 2
10 Hose, Tub to Drain Valve 9242-456-001 1
11 Clamp, Hose (Tub to Drain Valve) 8654-117-014 2
12 | Valve, Drain 9379-202-002 1
* Screw, Valve to Base 1/4ABx3/4 9545-030-002 2
& Washer, Flat 1/4 8641-581-018 4
13 Hose, Drain Valve to Tube 9242-457-001 1
& Clamp, Hose (Drain Valve to Tube 8654-117-014 1
14 | Tube Assy, Drain 9915-131-002 1
15 | Clamp, Hose (Tube to Frame Bracket) 8654-117-014 1
* Screw Tube (Bracket to Base 1/4Bx3/4) 9545-030-002 4
16 Hose, Overflow Tub To Drain Tube 9242-449-003 1
* Clamp, Hose 8654-117-018 1
& Tube, Suds overflow 9242-463-005 1
* Clamp, Hose 8654-117-008 2
17 Hose, Pressure switch 9242-175-008 1

Clamp, Hose 8654-117-015 1
18 | Injection Assy-Soap 9883-013-001 1
* Cap- Injector assembly 0935-127-001

EEER .\

U IN

Part # 8533-102-001 8/21




153

Part # 8533-102-001 8/21



154

Electrical Components, Control Trough

Key Description Part Number 014

1 Trough Assy,Controls 208-240 volt 9857-226-001 1

Trough only 9839-018-001 1

Transformer, Control (208/230/60 Hz In 24 VAC Out Volts) 8711-004-004 1

Wire Assembly, Red 28" 8220-062-025 2
& Screw, #10B x 1/2 9545-008-026 4
* Lockwasher #10 8641-582-006 4
& Wire Assembly, BLK/BLU 8220-001-231 1
* Wire Assembly, BLK/RED 8220-001-230 1
3 Terminal Block Assy, POWER 9897-026-004 1

Screw, Mtg 8ABx1/2" 9545-045-012 2
& Harness-extention, Transformer 9627-826-001 1
* Screw, 8B x 1/4” 9545-045-001 2
& Lockwasher-External Tooth, #6 8641-582-005 2
* | Wire Assembly, P12, Red 7" 9631-381-018 1
4 PCB assembly Relay Main 9473-006-001 1

PCB support 3/8 edge Holding 9548-285-001 10
& Wiring Harness, Door Lock P15/P4 9627-816-003 1
* | Wiring Assembly Yel. 32" P14 & P13 8220-064-023 2
5 Wiring Harness, Drain, Thermo,Door Gear Motor P17 9627-820-002 1
6 Wiring Harness Water Valve/P19 9627-795-004 1
7 Wiring Harness P8/P16 9627-819-001 1
* Wiring Harness P20/P21 9627-818-002 1
8 Sensor-Pressure Switch 9732-315-001 1
9 Harness Assembly, Pressure Switch 9627-807-002 1
10 | Wiring Harness-Main 9627-914-002 1
11 | Transformer 8711-010-003 1
12 | Optional Relay board 9473-007-001 1

6 7 12 8
4
1

11

10

Part # 8533-102-001 8/21




Electrical Components, Upper Channel

Key Description

Part Number

Qty

1 Terminal Block Assy, POWER 9897-033-002 1
* Screw, Mtg 6ABx3/4” 9495-031-010 2
2 Strip, Terminal Marker 9558-025-001 1
3 Terminal, Lug-Solderless (Ground) 8652-134-001 1
i Screw, 10-32TTx1/2 Green (Control Trough) 9545-008-027
* Wiring Harness Power Terminal To VFD & Control Transformer and ground wire 9627-747-003
4 | VFD Delta drive 208-240 volt 9375-028-025 1
* Cable, Data Communication 9806-015-002 1
* | VFD MS300, V4 9375-036-019 1
* Cable, Data Communication, V4 MS300 9806-026-003 1
3 Wiring Assembly Yel. 32" 8220-064-023 2
5 Braking resistors (160 ohm) 9483-004-003 3
w3 Wire Assembly-Jumper, BLK (Breaking Resistors) 8220-117-002 2
6 Circuit Breaker 1.5 AMP 5198-211-002 1
7 Terminal Block Assy, Injector 9897-032-002 1
8 Strip-termmarker 9558-028-002
Screw-pnhdtorx 4bx5/8 ss 9545-053-002

2 1

Part # 8533-102-001 8/21

155



156

Front Panel Control Group Part #

Part Number

Key Description

Qty

& Nameplate,Control Panel Black(one piece) 9412-234-001 1
1 PCB assembly Control /Display 9473-004-010 1
& Spacer Push button (Micro) 9538-192-001 1
* Retainer Push button (Micro) 9486-160-001 1
& Nut Hexelasticstop #4-40 8640-424-002 2
* Push button Control (coin) 9035-062-003 1
* Spacer Plastic #6x9/16 9538-157-018 5
* Nut Elasticstop #6-32 8640-411-002 4
< Nut-Hexkeps, #6-32 8640-411-003 1
2 Harness LEDPCB 9627-821-001 1
3 Harness Doorlock, Switches 9627-816-003 1
4 PCB assembly Mode lights 9473-005-001 1
* Spacer Plastic #6x9/16 9537-157-018 2
* Nut Hexkeps #6-32 8640-411-003 2
6 Door Locking Actuator 24 volts 9892-017-002 1
* Hex Nuts (mounting gear motor to control) 8640-412-005 4
7 Battery 8612-001-001 1
8 Add Bleach Light (Wiring Harness included) 9794-001-001 1
9 Lock Run/Program With Harness 8650-027-001 1

Part # 8533-102-001 8/21




Labels and Diagrams by Part #

Key Description Part Number (0147
k3 Wiring Diagram, OPL 9506-800-001 1
1 Label High Voltage Warning 8502-614-004 1
&3 Cover controls 9074-267-001 1
2 Label Fusing & Installation 8502-619-004 1
3 Label Warning Risk of Injury Black 8502-759-001 1
4 Label Warning Door Opening Black 8502-757-001 1
& Booklet Owners 8514-275-001 1
5 Label, Dispenser Instructions, Black 8502-745-001 1
6 Cover-Motor Control 9074-268-001 1

WASHER . £//2%%% " 5x@

Part # 8533-102-001 8/21

157



Schematic for 60hz opl Washer

iring

W

ZHO9 ‘HdS—1 ‘AO¥YZ—80Z WVOVIA ONIMIM

X = =X"A3Z |- I I I S I S S S S S S -
SYOLVNLOV A¥Z ‘IANQ JA ‘SSIMAXI — -
AO¥Z-08Z “1d0 NOISIQ MIviS #0S ¥IN m%m m._._ww - ww HOLIMS A3X

¥d100—008-9056 N/d 34 \ﬁMﬂ&ﬂMﬂ

anL 10H — LH o= aldvy
dvOS 1OH - CH 277777727277777777,

SIANTVA _HILVM FIEVD QT3S

w T —
1 N I NN NN IS IS IS S S S ld _
| : |
| : |
[ |
I ! 1 s Elz|3
TGy 4 m
SINTVA ¥3LVM — [———— e — — m o o
YIivINe — NMOQ—d3ls 35 'l 3= g
1IN0 N I 23
o v o — 2 | g g |
5 sule==11 | ob | o8 z
2 a3sng i 3= n X 25 a @m
ol ——11 |4 AL f e 2 s |
1 A z
5 Do  E— g _ s — & BH
«5 CH[00 — T =i 3 — % & o —
== vV [0 O+ N e 0
mm 8o O.% — | Yer'] _|g”u—n © — ° 3 nw W
£z 3o gmum I _ i e 1 W L —
S wod [0 o | ! ] B — I z []E
— a _ﬂa.”_m{ a
W_ 11O O — — a5/ i — — / —
Ww 71| O O 1 X M ex
Nk HINHOISNVAIL — —
45 110 OF—m — T08INOD [ | LR
g w [}e) non A " 2 ,mmM -
_ _ INOEZ  AOOZ _ m &
= T (-] N, iy
- Mm
= w” M
aNo [© — — 3 == ] —
— HOSN3S 3UNSSTYd — 2 ,m.M 3
PInrE i _ : _
£ls| [3]a2 22 | B erae
ma ol s mo Gﬂm gl 8¢ e
um = = um oz a <
{11 s s (o448 2 5
Pl .am_, og Y g z
= 8 : | of
| |- 3
_mm _ s
ﬁ 1 gs | §38°
_ | |
- HOLMS

g
R 2 w HONOYL TOYINOD  ‘NOILYOO1
—

I I S S S . - 5007 ¥00a

a
&8
§
I N I S S S -

— %001 %00MNN
=

LB BN ] Iml — s
s u 2 E ar
2= NOlOW H- o — | 13 o W
" o o e SHOLVLOVONZHL .
%OVE  INOWLVOOT _ NOLLOE NOLYSOT — o [E i INOY4 dOL  NOWLYOOT
I N . L I DI DI B B . W w —m I I N I I B I B B B S - L

Part # 8533-102-001 8/21

158



Diagram for 60hz opl Washer

iring

W

¢ (4
/HO9 HdZ—1L AO¥C—80¢ OILVINAHOS
o e S Rk )
AOPZ—-80Z 140 NOISIQ XOVIS #0S iy nm_w_\v_n_ﬂ_ ne
4dL00—008-9056 N/d HIY3d &=7d A 6-td |mﬁmm|ﬁm_L Jnad
aay 8-Ld HA  8-td =
B B R o T o a
= - H - ¥-Gd
e - =z ———— L CH-1 I Xz BCAeN % YWAON
oS [F4d HA — 7-td =l I HOLIAS A
@ [T=Zd AR £%td] = RS, v WodO0dd
2=7d AR 2-&d| o 5=c9— 530 ] /3INVATY
T-7d AR Ted| =0 HOIH ] ,2€ a1dval
WO3 * e o ? T . =N LHA
& 7e
T m T
3 3 —2d 03y
R resr Tax Z-t2d ) €-2d
g T39/578 9-01d| o = = v=2d™ IHm anion (3
o CEEE ot C
[33/990 v = LIAA V- SLLYM 001
SNOLLOSNNDD A/ M ET1d| S & [E=Crd N9 EF2d| o - SWHO 091
NOLLO3CNI = N1g/930 ¢-01d| @ c-Gld Hmm c-tcd m H v
3A/N9 AN 15t g TEed T—ry [ 794 i a SLLYA 001
£-94d SWHO 091 eilzil 1
@ AN /N[ 2 2
ub@m_\m Nag | TOW 11-ry 24 g o
v €1 <
SINOISNVIL | ] 0¥ 9002 o T3k <
REIN Lot NI/ LHM - - NMOQ-d3LS A0 JATHT o EETY -
# 3NWA —~ - — | IAn AININOIN 4
¥3LYM @00 T-£1d mlwﬁm 930/ LHM mlm& 2-/d T3d NIY A¥2 g SIW JGYINVA @ EL
=7 A NI AEE W3LSAS
7=91d __13A/039 __Z-8d TN IALNA
2# INYA S8l  _—  [9919 DI0/a38 954 T=Zd T3k 10 ATZ WOT A0LOWIOAD AR
J3LYAM @102 = F=7d T AET THA 804 ININLSNray
ST NV EE] =  [7=91d_039/IAR _v-8d nor s €1 21 11 (B . 30 soNanoad Taveva
[E-9Td _133/990 _ £-8d| 1-4d 03 Ave
T# 3NIVA = s X ~ ~
Y3ILYM LOH fm [0l nia/o802-8d 2 2 2 A
) _ T oNST 154
o area > s = Evd e "ﬂmm %u
F=02d  Sr@ v-T2d] [ T-vd G39/1AA_ |
Y3ILYM LOH el L u>nu%mvm_ Wx\) i
o L 5007 \m/ﬂ
L
na M_mmmm T3IS/IAR AP T - oW
207 J00a ¥1d 73A A3A WOQ
Sld 5an | 940 "od
(=]
307NN [N} HOLIMS
24 ¥OLYNLOVOWNIHL ed o poums S| €3HOLYT ¥O0OC J AINO Hd © 135/NyD
& = = =
e % nTa/980 S|a3001 ¥oo0 < x T Twe
14 30LYNLOVONIIHL G = O ]
|
HILIAS -—
Q3070 A00C | IWIOISNYAIL M N m
I
HOLIMS Q33007 ¥000 al 3 091INDD <
nayE ex Eal navE AN
AV2 o
NI AbS NI Abe R R
NS a3d Ave a3l [a3d] qavid ix RN T
N - AYINE o
wanaioé 3188 = 83 | s | =
8 180 = 4 AT 5
SIATVA_YIIVM L _3sni |

3LVYNYILTY

159

Part # 8533-102-001 8/21




SWD T-750-12 Diagram V4

P21

C—/r—
iiﬁ

dOIS  LNVIS

9]

[
Il
1
|
|
N
g2
m3
3LYNY3LY

7 AVP
CIRCUIT
BREAKER

MICRO—CONTROLLER
PRINTED CIRCUIT BOARD

=
=]
LT
P20
PRINTED CIRCUIT BOARD

MAIN_RELAY

STEP—-DOWN
TRANSFORMER

WATER VALVES

QYv08 LINO¥ID G3LINIYd NOLLNBHSNd/AV1dSIA

ONINVAZY 3NLL O
AVidsia
35N ¥o4 Aavay O

P8

2
e
2
;

L

LOCATION:  TOP FRONT R i o P i LOCATION: - BACK
— UNLOCK LOCK — § | o DRAN T i —
D0OR oow E|  foow — VALVE -” T2 —
Pty o m“ ocu q €] =T —
T wym
DOOR " VARIABLE FREQUENCY DRVE 3
grm.@ ADJUSTMENT FOR MAXIMUM G—-FORCE N | BN S N S | .
[ I e %
DOOR LOCK ‘_ww.ﬁs veL
MOTOR 4]
E
— ueees — 293
SWITCH
— [ | @
| |
DOOR | WHIZRED
CLOSED u
_ _ ﬂ- N I DI BN DI S B DS S B .
m LOCATION:  CONTROL TROUGH
— m " — - . -—
7 N =
_ - l 33 e i
z 53 m e
Y o om o =
— s 2T [T — _° o 1
st 2 I 228, =
32 X m FEx
— 2 X o — — oo m —
z ==
— N @ 2 PRESSURE SENSOR
22X S — — BLK/RED —
z -—
g @ w 8L/l r
— |9 200v 230V
— 8 @ 3 — [ | L2 U U e
O O|N g
ol CONTROL O O|L3 avler)
— — TRANSFORMER 1 Il
X2 24v X1 — HFO O |L2 W%
— N\, FO Oju 22
LT e
2 P15 u
mn - P14 YEL WM»B 5G] COM o
YeL | L D 2z
2 ] P13 1 WH/AUFS0] ¢ 2 &
m
4] mn P12 maz«m..Mw w mm
m = ] 0 Oo|Fl2 22
O O] FL1 ©»
g i[el i
— | |
w
' [

Ll— —— —

WATER VALVES
H2 — HOT SOAP
H1 — HOT TUB
_ P/N 9506—921—-001PR
2 = EOLB FOETENER | sop stack oEsion opL, 208-240v
| EXPRESS, VF DRIVE, 24V ACTUATORS
N I I SN D B D B DN B . - WNS750X_—12_V4X~. - X

WIRING DIAGRAM Momlmuﬂoﬁ 1—3PH, 60HZ

Part # 8533-102-001 8/21

160



SWD T-750-12 Schematic V4

161

_ALTERNATE
[T FusET 7] WATER VALVES
@ A Ymal H2 — HOT SOAP
N HT = Hor Tus
CIRCUIT _
| B | &% - GBB FOETENER
L1 BKRD 230V L1 X1 BKRD [RED| _——_ |RED_ 24V RED 24V
200viL1] 3§ 24V _RIN . 24V RIN
F.|_ HI R
BKBU Le| 311¢,_|x2 BkBU
L3 Ea—
ol b CONTROL < m DOOR LOCKED SWITCH
N i TRANSFORMER = DOOR CLOSED
e @ SWITCH
~ _m|\l RED . qumzn_w_mm_mznm #1
1 1 = % DOOR LOCKED |gy ORG/BLU  AAA,e—BLUY
= S V DOOR LATCHED | &
GRN/YEL ¢3 PH ONLY) SWITCH > P12 THERMOACTUATOR #2
ul UNLOCK
DCM DCM ORG | ORG p1s 3
DCM DCM YEL YEL p1a cnmmq_mwox
ummz nmmz BRN YEL YEL P13 P17-5 WHT/RED __grremy BLU|
100G -1
10V = 1ov _mmz_u<m m
RC RC FOR ORG___P4-6 pal-1 WHT Peo-1| HOT WATER
WHT| |140G WHT/RED pa- pai-4 _ BLK P20-4
AVI avi| oo BrR = - VALUE #2
MO1 mor JERN e e e P4-3 Pg-1  BRN/YEL Ple-1] 3 P19-1 ORG oy YEL
= |5 |= P8—2 ORG/BLU _Pl6—2| = HOT WATER
~ s s (o' —
UABLE FREQUENCY DRIVE =t 24 RED P7-1 P8-3 ORG/RED P16-3 ._w—wlr_ RED VALUE #1 YEL
ADJUSTMENT FOR = @ Lt Le L3 M6 DCM £ o3 U p7-4 P8-4 WHT/RED Pl6-4| = ST
MAXIMUM G—FORCE WHT o BL = = COLD WATER
MOTOR o ¢, 123V CT YFL P7-5 P8-6  RED/ORG Pi6-6| = VALUE #2
wmﬁm«mz MCM ¢ |oav RIN B P7-6 Pg-7 RED/YEL P16-7 |
YEL @ VARIABLE MIS BRN ¢ |24V RIN RED P7-2 _kuw WHT/0RG U»@HW P17-1 COLD WATER
T T FREQUENCY 1ov [vHT qu_u oo VALUE #1 ‘oL
o DRIVE - _ _
o YEL T2 500G Re YHT | TRANSFORMER Pa-il ) pesv
S T3
& AVILLoN DRAIN
& Bl B2 RJ-11  MOL VALVE
w @ GN/YE n\s U
~ < = BRN/YEL
T3 60 oums 8 g RO ) //H\ iy
BLK  \J =
100 WATTS ® Cowe wET & o p23-1 _ BLU P15-1 BRN/YEL NG secTion
= pe5-2 5 - RED = o ORG/BLU = SieNAL
160 OHMS a P23-3 _ GRN PI5=3| o & [P10=3 CONNECTIONS
100 WATTS o = P10-4 ORG/RED
Ll o >=
HOR S WHT pp_a4 = = =5 |p10-6 BLK/RED
=l 24
gt &
pa-1 g
34
I
WHT YEL . =I (3)—BLu o com
RAPID 32" | HIGH - =
ADVANCE/ ea = ORG ORG _PS-8 W pP3-2 WHT p7-2
PROGRAM P3-3 WHT P7-3 )
KEY SWITCH — @ o TER o e P3-4 _ WHT pz-a| ©
R - = W —
NORMAL s RED — 2L ORG ORG _p5-4 BiS i o e B
N7 RED 25 Low ORG PS-3 P3-7 WHT P7—7 o g
— 3D o P3-8  WHT p7-8 ADD
PROG _ P3=9 W P7=9 BLEACH P/N 9506—921—001PR
LED 50 STACK DESIGN OPL, 208—240
BLU [BLK/RED EXPRESS, VF DRNVE, 24V ACTUATORY
BLK/BLU WNS750X_—12_V4X~-. —X
SCHEMATIC 208—=240V, 1—-3PH, 60HZ

Part # 8533-102-001 8/21




Notes

162 Part # 8533-102-001 8/21



Section: 11
50 Hz Washer
Models

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Part # 8533-102-001 8/21

163



Schematic for 50hz Washer -39

iring

W

ZHOS ‘Hdl ‘A0SC  NWvOVId ONIYIM

X —X"AX6E—-VXOSLSNM
SHOLVNLOV APZ ‘AN JA ‘SSF¥dX3
AOEZ “1d0 NOIS3A MOVIS #0S

¥d100—-G18-90G6 N/d

1

IIIIIIIIIIIIJ

HOLIMS A3
WY2908d
- l /30NVAQY

9id

O READY FOR USE
DISPLAY
O TIME REMAINING

YOLOW
007 ¥00a

039/540
8/980

! ] ]
- o
] 3 ]
I | 8
SINVA HILVM R~ — i .m —
NENVEN: — NMOQ—d3LS 35 3 3= g
1iN2¥I0 MN — mw a
W WY L w _m g — g5 H_ _H g —
w =
B Is — — o% — 02 = a
B ] N s 1 L E S
S enn ] || M 5 T = ; 5
g lH¥lo0 1 ] — 3 3> 2 nﬂ E
mm N._ﬂ wwn — I | e =t % — 3 & m —
RN | i E— S 3 = &
w = [ ] > z
322 0 [0 Otmmymm e €id % &
23 1[0 omwm || ! ! = | £ BE
S Wod [0 o+——H | /58 ] Py =11 — z H
e _uﬂauumx — 2 —
quxia a3y/n8e
. I | _
W |24 X
5 MINNOISNVAIL g — —
21 y — TO8INOD 3 |
o ¥E oA ._ o @ z
- A0SZ  A00Z EJ @
: | ; | 3 ..
. ot
- _ gl (2)EE _
N — HOSN3S JNSSId — 2 @ y 3
(5] 4
833 | o = F |
S35 Y ¢ 1]
(VAL MMO < — M @ g 5
Ss G 4 2 E = -
D~| w N, \_p_._H m N, \Dmm
| 1 Tz 8B _ g (2g? e {43
z o c
X e ocou 14 SR £ — @ z —
— [E7e — m — “d —
— > eEyp) _ 1 —
_ | |
! [

,|._\a| ® I n _ ool 13

)
=
|
=
2
&
L
2
60-0228
r————

1 YOLOW NIv§a on Y001 MO0INN
L] ‘SHOLVNLOVONNIHL .
MOVE  :NOLLYOOT | NOLIOB  NOLLYOOT =8 mhms INO¥3 dOL NOLYOO1
IIIIL e e e e s s b whsis B IIIIIIIIIIIIL

Part # 8533-102-001 8/21

164



Diagram for 50hz Washer -39

iring

W

/HOS ‘Hdl ‘A0¢C OILVINAHOS
—_—
csolni e S Wz
AOSZT “1dO NOIS3IA VIS #0S ficy] nuw_\v_n_m_ ne
dd100—G18-9056 N/d HOv31E 6=7d A 6-td T=cg T3k 20ad
aay — B THA  B-td = pu—
BT b E— 0y 7.2 o <
= - LHA - v-Cd
e o =z fro— T ee 980 o0 TE e 3 %< TWAON
o = THA = —g-cq- * HOLIAS A3
@ [E-Zd THA _ E-Ed = Soheen v WydD0dd
I-1d THA  2-td = 5-5d 5u0 590 /3ONYATY
T=7d THA T-td 0 HOTH | ,2€ — a1dva
Wiz > g e T T e =
& Ve
o
T *TII/o90 = T-2d _nig
= ERCRIEL]
ME/IAM =
0 B Qe =X Z€d] O £-2d
d T39/51E 9-01d| & — = v=2d IHA o 3
<oz 5 S-tad 0o
139/590 v—01d ¥=CTd 1AM b-tad SLLYA 001
SNLLOINNDD NE/IHAE=01d] 8 & [£51d N9 T o i SHD 09t
NOILO3CNI = n1g/930 <-01d| @ 2-GTd a3y c-€2d m H v
— — — A -
LNS T3A/Nag 1-0Td T-5Td g T-€ad 2w (754 - 2 SLLOM 001
£-9d SWHO 09T 1o 14
[A:! 3A/NIA = X X
@ 3A/ND = =
IATWA oW Ty 2q 19 o
NIVAIT Nag o B
N
SINNDASNYAL 2y o002 = =<
B Sa e A H”\\H Aot xonano34 o 2 i
- ©-91d D30/1AA _ 6-8d = S -
S3ALYM a0 1-/1d - - 2-Zd 039 NId Ave ] S JEVINYA @ T >._mu>
= = - NIY AEZ WIW
7-91d _13A/039 _ /-8d 9-Zd TH 3 T AT
muwu}uﬂ..__,mw §-6ld| — [391d ou0/d3d  9-8d S-7d T3k 10 AEe| 3 Waa HOLOWIJUOH-0 WXV
= =Za T : 3 THM
R ET— W R =  [F9d _@39/IAR 584 nee 13 wa o €1 21 11 D . w0 Aonandas Teveva
# 3INVA _|mﬂmm_. €-91d _03y/990 £-8d 1=2d 034 ve T
2 [291d_n1a/530___2-8d 2 2
d3Lvn oA = [T=9d 3k/Neg =84 m Al
T3k w¥<> 530 T=67d m v —E Mg ] 1o B %u
v=02d g v-1ed T=vd @39/ 1AR 90y AV THA
d3LYM LOH mm T=024 TAM T=T2d 5% d 030 q04 3 3y
u\/n_zuw__ AOT L | AOT
= Ao 2% m
—
ng M_Hmﬂ 0337 LHA (AT ARy SETN N WOW WOW
%001 ¥00a vid E T34 naa o
STd o0 | oa0 o
307NN [ HOLIMS
2# J0LYNLOVOWI3ZHL etd e} [3 @3IHOLYT ¥00a T3A/NAD
Y| HOLIAS N = =
UL iy 7o S|aavon woog £ x T Te
a3y a = a
T# J0LYNLOVOWSIHL
< ® N,
HOLIAS " il
@3s070 ¥00a - YINIDASNYA L 35 -
X m U
b JOYLINDD - T
HILIAS @307 ¥00a A > &
NEE 2x W E &
Ab2 ¢ = 2
NIS AV NIS Av2 ¢ [Tl A002 N
NG @3 Ave 038 >  [a3d] qadg ix T7 AOE2aNd T
anL 4109 - —w AIVING
¥3IN3L40S 4700 - ¢ _ TINJYI0 _
ganl 10H — LH - <"
dv0S 10H — ¢H
SIAVA_FIIVM L _3snia |

J1YNJ3LTY

165

Part # 8533-102-001 8/21




SWD T-750-39 Diagram V4

.
I
I

LO THERMOACTUATORS
UNLOCK ~ LOCK
ORG/BLU
ORG/RED
DOOR LOCK
MOTOR

SHOLVOIANI
—34d HSN4
S~ Y~
@&

Ol

VNI
Niy?
&

P7
NIdS 3SNIRY  3SNIY  HSVM  HSYM
O
N
Qyvog LiNJ¥Id J3INId 431

&

J

m..ﬂa ~m ~m - . . . 1 N — —
_ks.__vm . — LOCATION: ~ BOTTOM LOGATION:  BACK
M s ERN n s —

M8 o Me

o B | (=) KB e =]

oo M" ocM i @ —T1 ——

VARIABLE FREQUENCY DRVE — 3
ADJUSTMENT FOR MAXIMUM G—FORCE . o . 1
#nﬁh m [ |
SHIELD e
ek —FHE

SHIELDED CABLE

SSSSTSINSNSNSY

LOCATION:  CONTROL TROUGH

IIII.I...'.I..IIIIIlI— |

s i

BLU |

OPTIONAL RELAY
PRINTED CIRCUIT

PRESSURE SENSOR

SNOLLNGHSNd
Lvis

MICRO—CONTROLLER

PRINTED CIRCUIT BOARD
P21
1

Q¥v0o8 LINOHI0 G3INIYd NOLLNEHSNd/AV1dSIA

CE

MAIN_RELAY

STEP—DOWN

— |
200V 230V| =
2 uou — o oln =
CONTROL 5 Ol N
TRANSFORMER e
M ? X2 2 X1 — O O g<
— ot N
v.o.”b?.r_ BLY —
14— YEL e 0 O] COM o
P13 EL | ] — ﬁ”m“ °oolp gz
O O|C Z5
P12 | | JeeuroolB g
2 P11 ] FOOolA Zo
=< D 1 COo|FL2 23
8 | FLi &
e L z
4 —_—— —
3 2
=11 i =y
x FUSE
© BRN AYE! rnllL M
g N I
I3
) |

ONINWAZY 3nL O
AVdsia
3sn ¥04 Aava O

P 8432 SHIELDED CABLE
2777777727777

e fls

| il el bl B sl i

P16

P/N 9506-922—001PR

KEY SWITCH
rIIIIIIIIIIII

Ll— —— —|—

504 STACK DESIGN OPL, 230V
EXPRESS, VF DRIVE, 24V ACTUATORS

WNS750X_—39_V4X~.

WIRING DIAGRAM Muo<, 1PH, 50HZ

X

Part # 8533-102-001 8/21

166



SWD T-750-39 Schematic V4

167

Part # 8533-102-001 8/21

_ALTERNATE
[T FusET 7] WATER VALVES
@ A Ymal H2 — HOT SOAP
T HT = Hot Tus
CIRCUIT _
I GREAER | &% = GBB FOETENER
L1 BKRD 230V L1 X1 BKRD |RED| _——_ |RED_ 24V RED 24V
200V (L1] 3 ¢ 24V RTN N 24V _RTN
Le, HII G
BKBU Le| 31§, _|x2 BkBU
L3 Sho. o -
L3, B TR < z DOOR LOCKED SWITCH
N ~ TRANSFORMER = DOOR CLOSED
» @ SWITCH
- i a|.\.| RED THERMOACTUATOR #1
1 1L = $  DODR LOCKED |g DRG/BLU _ AAA,o— BLU,
= = DOOR LATCHED |X SWITCH | &
GRN/YEL > THERMOACTUATOR #2
SWITCH G P12 UNLOCK
DCM uoz‘ ORG : ORG P15
DCM DCM YEL YEL pi4 cnmmq_mmox
umh nmmz BRN YEL YEL P13 P17-5 WHT/RED __prermry BLU
100G -1
10V | 0oV _mmm_nzm 0RG WHT m
_ P11 P2O-1
NV LT AT |140G WHT/RED P4t Pal—4 _ BLK pog-4] - HoT WATER
AVI AVI BRN| T - VALUE #2
MO1 MOL Cle e ba1  BRNAYEL plet| S5 P19-1 ORG oy YEL
\_HQ.WEJ [ [ P8—2 ORG/BLU __Pl6-2 % _ HOT WATER
UABLE FREQUENCY DRIVE - 24 RED P7-1 P8-3 ORG/RED P16-3 ._w—wlr_ RED VALUE #1 YEL
ADJUSTMENT FOR = @ L1 Le L3 M6 DCM £ 23 U p7-4 P8-4 WHT/RED Pl16-4| = ST
MAXIMUM  G—FORCE WHT o BL = COLD WATER
MOTOR o [ ¢ 123V CT YEL P7-5 P8-6 RED/ORG Pi6-6| = VALUE #2
DRIVE MCM ¢ loav RN B P76 P8-7 RED/YEL Pi6-7
SYSTEM 1@ veriesLe mis | BRN ¢ |24V RTN rep p7-2 = = PL7-1 COLD WATER
Hmw : FREQUENCY ov [T | TE e P8-9 WHT/ORG P16-9 VALUE #1
ol DRIVE - _ _ YEL
o YEL T2 500G Re YHT | TRANSFORMER Pa=il L) pleew
S T3
& AVI DRAIN
BRN
e Bl B2 RJ-11  MOL VALVE
[ S GN/YE
— —
= BRN/YEL 3
mfrelts ~ = RU-11 - B
BLK _ \J =
100 wATTS ® e SECS o % o |peasl  BLU  piso BRN/YEL //m}mz._mn:nz
= pa5-2 ) - RED = m ORG/BLU = SIeNAL
160 OHMS a P23-3  GRN P15=3| 2 § [P10=3 CONNECTIONS
100 WATTS o P23-4 _ WHT p15—4]| =< P10—4 ORG/RED
[ p23-5 _ BLK PIS-5]| & >
@ wmotor WHT pp_s = = =5 |P10-6 BLK/RED
P2-3 = pPe3-7  YEL P15-7| &5 &J
S &
pa-1 g
34
WHT YEL & S e BLU o cOM
RAPID 32 HIGH o P3-1 WHT P7-1
ADVANCE/ ORG ORG _psS-8 =] P3-2 WHT p7-2
PROGRAM RA e = P3-3 _ WHT P7=3 |
KEY SWITCH @ o4 cG e P3-4 WHT p7-4| 9
NORMAL ~.o RED e 21 |0RG ORG _ P5-4 £33 Uit £2=2 “o -1 BLK
N7 RED 25 LOwW ORG PS-3 P3-7 WHT P7—7 o g
—e 2D o P3-8  WHT p7-8 ADD
PROG _ P3=9 W P7=9 BLEACH P/N 9506—922—001PR
LED 50# STACK DESIGN OPL, 230V
BLU [BLK/RED EXPRESS, VF DRNE, 24V ACTUATOR}
BLK/BLU WNS750X_—39_V4X~—. - X
SCHEMATIC 230V, 1PH, 50HZ




Notes

168 Part # 8533-102-001 8/21



